Technical Package
Cover Page

This file contains the following documents:

1.

x ou s

Summary of application (in plain language)

e English

e Alternative Language (Spanish)

First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)
e English

e Alternative Language (Spanish)

Second notice (NAPD-Notice of Preliminary Decision)
e English

e Alternative Language (Spanish)

Application materials *

Draft permit *

Technical summary or fact sheet *

NOTE: This application was declared Administratively Complete before June 1, 2024. The

application materials, draft permit, and technical summary or fact sheet are available
for review at the Public Viewing Location provided in the NAPD.

Portada de
Paquete Técnico

Este archivo contiene los siguientes documentos:

1.

4.
5.
6.

Resumen de la solicitud (en lenguaje sencillo)

e Inglés

e Idioma alternativo (espafol)

Primer aviso (NORI, Aviso de Recepcion de Solicitud e Intencién de Obtener un Permiso)

e Inglés

e Idioma alternativo (espafol)

Segundo aviso (NAPD, Aviso de Decision Preliminar)
e Inglés
e Idioma alternativo (espafol)

Materiales de la solicitud **

Proyecto de permiso **

Resumen técnico u hoja de datos **

** NOTA: Esta solicitud se declaré administrativamente completa antes del 1 de junio de 2024.

Los materiales de la solicitud, el proyecto de permiso, y los resumen técnico u hoja
de datos estan disponibles para revisién en la ubicacion de consulta publica que se
indica en el NAPD.



Permitting Services, LLC

6425 Bankside Drive, Suite 2111

Houston, TX 77096
robin@permittingservices.net
Tel. 713-458-8612

January 3, 2024

Texas Commission on Environmental Quality
Water Quality Division

Application Review and Processing Team {(MC148)
P.O. Box 13087

Austin, TX 78711-3087

Re: Application to Renew Permit Number: WQ0010697002
Customer Number: CN600520845
Regulated Entity Number: RN104675756

Dear Chief Officer,

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas
Administrative Code Chapter 39. The information provided in this summary may change during
the technical review of the application and are not federal enforceable representations of the
permit application.

City of La Feria (CN600520845) operates the La Feria Wastewater Treatment Plant 2 (RN104675756).
The facility is located at 1601 South Rabb Road in Cameron County, Texas 78559.

This application is for a renewal to dispose a daily average flow not to exceed 1.25 million
gallons per day of treated domestic wastewater via outfall 001 and 0.8 million gallons per day
via outfall 002. The combined flow outfalls 001 and 002 shali not exceed 1.25 MGD.

Discharges from the facility are expected to contain seven-day carbonaceous biochemical oxygen
demand {CBODs), total suspended solids (TSS), ammonia nitrogen (NHs-N), and Escherichia coli.
Additional potential pollutants are included in the Domestic Technical Report 1.0, Section 7. Pollutant
Analysis of Treated Effluent in the permit application package. Domestic wastewater is treated by a
Existing/Interim | Phase: activated sludge plant utilizing the extended aeration system. Influent
wastewater passes through a mechanical bar screen and then through an aerated grit chamber.
From there, the wastewater flows into two aeration tanks thence to two clarifiers. The effluent
then passes through a chlorine contact chamber for disinfection. Sludge digestion occurs in two
aerobic digesters and a sludge thickner.

www.permittingservices.net




Prepared for: Texas Commission on Environmental Quality English Piain Language Summary
Prepared by: Permitting Services, LLC January 3, 2024

The discharge route is from the via outfall 001 to a drainage ditch, thence to another drainage
ditch, thence to Arroyo Colorado Above Tidal; and via outfall 002 via pipeline to a series of
wetlands, thence to a drainage ditch, thence to Arroyo Colorado Above Tidal in Segment No.
2202 of the Nueces-Rio Grande Coastal Basin.

| appreciate your time and effort in reviewing my summary. If you have any questions, please
contact me at (713) 458-8612, or via email at robin@permittingservices.net.

Yours truly,
ZRobiin Buteloo

Robin Butcko

Senior Wastewater Consultant
Permitting Services, LLC

(713) 458-8612




Permirring Services, LLC

6425 Bankside Drive, Suite 2111
Houston, TX 77096
robin @perimittingservices.net

Tel. 713-458-8612
enero 3, 2024

Texas Commission on Environmental Quality
Water Quality Division

Application Review and Processing Team (MC148)
P.O. Box 13087

Austin, TX 78711-3087

Re: Solicitud de renovacidn del nimero de permiso: WQ0010697002
Numero de cliente: CN600520845
Numero de entidad regulada: RN104675756

Estimado Oficial Principal,

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que estd siendo revisada por la Comisién de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Cédigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
son representaciones federales exigibles de la solicitud de permiso.

La ciudad de La Feria (CN600520845) opera la Planta de Tratamiento de Aguas Residuales 2
(RN104675756). La instalacion esta ubicada en 1601 South Rabb Road en el condado de Cameron, Texas
78559,

Esta solicitud es para una renovacion para disponer de un flujo promedio diario que no exceda los 1.25
millones de galones por dia de aguas residuales domésticas tratadas a través del emisario 001y 0.8
millones de galones por dia a través del emisario 002. Los emisarios combinados 001 y 002 no excederan
de 1,25 MGD.

Se espera que las descargas de la instalacion contengan una demanda bioguimica carbonosa de
oxigeno (CBODS) de siete dias, solidos suspendidos totales (TSS), nitrogeno amoniacal (NH3-N)
y Escherichia coli. En la seccion 7 del Informe Técnico Nacional 1.0 se incluyen contaminantes
potenciales adicionales. Andlisis de Contaminantes de Efluentes Tratados en el paguete de
solicitud de permisos. Las aguas residuales domésticas se tratan mediante una planta de lodos
activados de fase I/Provisional: que utiliza el sistema de aireacidon ampliado. Las aguas
residuales afluentes pasan a través de una criba de barras mecanicas y luego a traves de una
camara de arena aireada. Desde alli, las aguas residuales fluyen hacia dos tanques de aireacion
y luego a dos clarificadores. Luego, el efluente pasa a través de una camara de contacto de

www.permittingservices.net




Prepared for: Texas Commission on Envirenmental Quality Spanish Summary
Prepared by: Permitting Services, LLC anero 3, 2024

cloro para su desinfeccion. La digestion de lodos se realiza en dos digestores aerdbicos y un
espesador de lodos.

La ruta de descarga es desde el emisario de la via 001 hasta una zanja de drenaje, de alli a otra
zanja de drenaje, de alli a Arroyo Colorado por encima de la marea; y a través del emisario 002
a través de una tuberia a una serie de humedales, de alli a una zanja de drenaje, de alli al
Arroyo Colorado por encima de la marea en el Segmento No. 2202 de la Cuenca Costera
Nueces-Rio Grande.

Agradezco su tiempo y esfuerzo al revisar mi resumen. Si tiene alguna pregunta, comuniquese
conmigo al (713) 458-8612, o por correo electrénico a robin@permittingservices.net.

Atentamente,

Zotbiin Builelo

Robin Butcko

Senior Wastewater Consultant
Permitting Services, LLC
713.458.8612




TEXAS COMMISSION ON ENVIRONMENTAIL QUALITY

NOTICE OF RECEIPT OF APPLICATION AND
INTENT TO OBTAIN WATER QUALITY PERMIT
RENEWAL

PERMIT NO. WQ0010697002

APPLICATION. City of La Feria, 115 East Commercial Avenue, La Feria, Texas 78559, which
has applied to the Texas Commission on Environmental Quality (TCEQ) to renew Texas
Pollutant Discharge Elimination System (TPDES) Permit No. WQ0010697002 (EPA 1.D. No.
TX0128112) to authorize the discharge of treated wastewater at a volume not to exceed an
[...]
City of La Feria TPDES Permit No. WQ0010697002
Fact Sheet and Executive Director’s Preliminary Decision

70% of 85% of

Daily Daily

Aquatic Life Avg. Avg.
Parameter (ug/L) (ug/L)
Aldrin 0.987 1.19
Aluminum 326 396
Arsenic 234 285
Cadmium 3.48 4.22
Carbaryl 0.658 0.799
Chlordane 0.00251  0.00304
Chlorpyrifos 0.0257 0.0312
Chromium (trivalent) 10883 13215
Chromium (hexavalent) 5.16 6.27
Copper 151 183
Cyanide (free) 6.71 8.15

0.00062  0.00076
4,4'-DDT 7 2
Demeton 0.0627 0.0762
Diazinon 0.0559 0.0679
Dicofol [Kelthane] 12.4 15.0
Dieldrin 0.00125  0.00152
Diuron 43.9 53.3
Endosulfan | (alpha) 0.0351 0.0426
Endosulfan Il (beta) 0.0351 0.0426
Endosulfan sulfate 0.0351 0.0426
Endrin 0.00125  0.00152
Guthion [Azinphos Methyl] 0.00627 0.00762
Heptachlor 0.00251 0.00304
Hexachlorocyclohexane (gamma) [Lindane] 0.0502 0.0609
Lead 185 225
Malathion 0.00627  0.00762
Mercury 0.790 0.959
Methoxychlor 0.0188 0.0228

0.00062  0.00076
Mirex 7 2
Nickel 1161 1410
Nonylphenol 4.14 5.03
Parathion (ethyl) 0.00815 0.00990
Pentachlorophenol 4.29 5.21
Phenanthrene 9.87 11.9
Polychlorinated Biphenyls [PCBs] 0.00878 0.0106
Selenium 3.13 3.81
Silver 9.13 11.0

0.00012  0.00015
Toxaphene 5 2
Tributyltin [TBT] 0.0150 0.0182
2,4,5 Trichlorophenol 40.1 48.7
Zinc 2700 3279

70% of 85% of

Daily Daily
Human Health Avg. Avg.
Parameter (ug/L) (ug/L)
Acrylonitrile 1100 1336
0.00010 0.00013
Aldrin 9 3

Page 27



City of La Feria TPDES Permit No. WQ0010697002
Fact Sheet and Executive Director’s Preliminary Decision

Anthracene 12603 15304
Antimony 10249 12445
Arsenic N/A N/A
Barium N/A N/A
Benzene 5559 6751
Benzidine 1.02 1.24
Benzo(a)anthracene 0.239 0.290
Benzo(a)pyrene 0.0239 0.0290
Bis(chloromethyl)ether 2.62 3.18
Bis(2-chloroethyl)ether 409 497
Bis(2-ethylhexyl) phthalate [Di(2-
ethylhexyl) phthalate] 72.2 87.7
Bromodichloromethane
[Dichlorobromomethane] 2631 3195
Bromoform [Tribromomethane] 10143 12317
Cadmium N/A N/A
Carbon Tetrachloride 440 534
Chlordane 0.0239 0.0290
Chlorobenzene 26192 31804
Chlorodibromomethane
[Dibromochloromethane] 1751 2126
Chloroform [Trichloromethane] 73657 89441
Chromium (hexavalent) 4803 5833
Chrysene 24.1 29.2
Cresols [Methylphenols] 89007 108080
Cyanide (free) N/A N/A
4,4'-DDD 0.0191 0.0232
4,4'-DDE 0.00124 0.00151
4,4'-DDT 0.00382  0.00464
2,4'-D N/A N/A
Danitol [Fenpropathrin] 4526 5496
1,2-Dibromoethane [Ethylene Dibromide] 40.5 49.2
m-Dichlorobenzene [1,3-Dichlorobenzene] 5693 6914
o-Dichlorobenzene [1,2-Dichlorobenzene] 31570 38335
p-Dichlorobenzene [1,4-Dichlorobenzene] N/A N/A
3,3'-Dichlorobenzidine 21.4 26.0
1,2-Dichloroethane 3483 4229
1,1-Dichloroethylene [1,1-Dichloroethene] 527424 640443
Dichloromethane [Methylene Chloride] 127592 154934
1,2-Dichloropropane 2478 3009
1,3-Dichloropropene [1,3-
Dichloropropylene] 1138 1382
Dicofol [Kelthane] 2.87 3.48
0.00019  0.00023
Dieldrin 1 2
2,4-Dimethylphenol 80729 98029
Di-n-Butyl Phthalate 884 1073
Dioxins/Furans [TCDD Equivalents] 7.62E-07  9.26E-07
Endrin 0.191 0.232
Epichlorohydrin 19263 23391
Ethylbenzene 17866 21695
1607709 1952218
Ethylene Glycol 60 80
Fluoride N/A N/A
0.00095
Heptachlor 6 0.00116

Page 28



City of La Feria TPDES Permit No. WQ0010697002
Fact Sheet and Executive Director’s Preliminary Decision

Heptachlor Epoxide 0.00277 0.00336
Hexachlorobenzene 0.00650 0.00790
Hexachlorobutadiene 2.10 2.55
Hexachlorocyclohexane (alpha) 0.0803 0.0976
Hexachlorocyclohexane (beta) 2.48 3.02
Hexachlorocyclohexane (gamma) [Lindane] 3.26 3.96
Hexachlorocyclopentadiene 111 134
Hexachloroethane 22.2 27.0
Hexachlorophene 27.7 33.6
4,4'-1sopropylidenediphenol [Bisphenol A] 152942 185716
Lead 580 704
Mercury 0.116 0.141
Methoxychlor 28.7 34.8

1152738
Methyl Ethyl Ketone 9493142 7
Methyl tert-butyl ether [MTBE] 100309 121804
Nickel 76615 93033
Nitrate-Nitrogen (as Total Nitrogen) N/A N/A
Nitrobenzene 17924 21764
N-Nitrosodiethylamine 20.0 24.4
N-Nitroso-di-n-Butylamine 40.1 48.8
Pentachlorobenzene 3.39 4.12
Pentachlorophenol 2.77 3.36
Polychlorinated Biphenyls [PCBs] 0.00612 0.00743
Pyridine 9062 11004
Selenium N/A N/A
1,2,4,5-Tetrachlorobenzene 2.29 2.78
1,1,2,2-Tetrachloroethane 252 306
Tetrachloroethylene [Tetrachloroethylene] 2679 3253
Thallium 2.20 2.67
Toluene N/A N/A
Toxaphene 0.105 0.127
2,4,5-TP [Silvex] 3531 4287
1,1,1-Trichloroethane 7506032 9114468
1,1,2-Trichloroethane 1588 1928
Trichloroethylene [Trichloroethene] 688 835
2,4,5-Trichlorophenol 17866 21695
TTHM [Sum of Total Trihalomethanes] N/A N/A
Vinyl Chloride 157 191

Page 29



IINDUSTRIAL/MUNICIPAL APPLICATIONS ROUTE SHEET
New

Major Amend

Minor Amend___ Application Reviewer N Technical Reviewer__

4

Renewal o5

Major Facility-<

Final Flow >> 1MGD . (D

DATE APPLICATION RECEIVED_C. /1Y /2024

PERMIT NUMBER _()(/ [ )paoor

PRE PREVIEW BY STANDARDS (RWA) N/A. f'Z
Route original application of new and major :

amendments, discharge only. The original

application must be returned to the

applications team within 4 hours of receipt.

PRE PREVIEW BY GROUNDWATER N/A "<
TLAP Only: Route copy of new and major amend.

PRE TECH REVIEW REQUIRED T /14/24 N/A.

Route copy of new, major amendments, major

facilities or final flow > 1MGD for Municipal.

COASTAL ZONE DETERMINATION N/A
Route copy of new application or major

amendment when the facility is located in

the noted county

COMMENTS ARE DUE TO APPLICATIONS TEAM BY CLOSING ON & / LT /20eY

PRE TECH REVIEW PERFORMED BY.

THE ATTACHMENT SHOULD BE PROVIDED TO THE APPLICATIONS
TEAM AT THE END OF THE 5TH WORKING DAY




Coastal Zone Determination
(To Be Verified Upon Receipt Of The Application)

Permit Number ()(0 {0 641002 County C@MQfOﬂ

[Indica{ge Type of Application: ; Prd i Repei e Tonlaihicu j

T
[

_enewal D Minor Amendment G Major Amendment
Is the facility on the Coastal Zone list?

JyEs (Coastal Zone statement will be included in the “Notice of Draft
Permit”) (If a major amendment - statement will be included in the

“Notice of Receipt”)
‘%-NO (Do not include statement in any notice)

O New D Major Amendment
Is the facility located in one of the following counties?
(U Aransas (J Galveston (J Kleberg (J San Patricio
() Brazoria (] Harris () Matagorda () Victoria
(7] Calhoun () Jackson () Nueces () willacy
() Cameron () Jefferson (O Orange
(1) Chambers () Kenedy () Refugio

(JYES  Send the application to Water Quality Assessment Team for Coastal
Zone Determination.

(JNO No further review needed (Do not include statement in any notice)

f Water Quality Assessment Team’s determination:
Is the discharge in the Coastal Zone?

(JYES  Coastal Zone statement shall be included in the Admin Complete
Notice

(J NO Do not include statement in the Admin Complete Notice

Return to Applications Team by




Permitting Services, LLC

6425 Bankside Drive, Suite 2111
Houston, TX 77096

robin @_pcrmfmngservim. net

Tel. 713-458-8612

lanuary 3, 2024

Texas Commission on Environmental Quality
Water Quality Division

Application Review and Processing Team (MC148)
P.O. Box 13087

Austin, TX 78711-3087

Re: Application to Renew Permit No. WQ0010697002 - City of La Feria WWTF 2
(EPA I.D. No. TX0128112)

Dear TCEQ Review Team,

Permitting Services, LLC is pleased to submit a Domestic Wastewater Permit Renewal
Application {(WQ0010697002) on behalf of the CITY OF LA FERIA WASTEWATER TREATMENT
PLANT (CN600520845) (RN104675756).

In this package you will find the original application and three copies. The Supplemental Permit
Information Form, all other relevant forms and attachments are included as well. The only thing
missing is the Pollutant Analysis which they are completing now. Once | receive the data, | will
mail it in.

| appreciate your time and effort in reviewing my request. if you have any questions, please
contact me at (713) 458-8612, or via email at robin@permittingservices.net.

Yours truly,

Zobin Butelo
. |
Robin Butcko

Senior Wastewater Consultant
(713) 458-8612
robin@permittingservices.net

www . permittingservices.net



Permitting Services, LLC

6425 Bankside Drive, Suite 2111

Houston, TX 77096
robin@permittingservices.net
Tel. 713-458-8612

January 3, 2024

Texas Commission on Environmental Quality
Water Quality Division

Application Review and Processing Team (MC148)
P.O. Box 13087

Austin, TX 78711-3087

Re: Application to Renew Permit Number: WQ0010697002
Customer Number: CN600520845
Regulated Entity Number: RN104675756

Dear Chief Officer,

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas
Administrative Code Chapter 39. The information provided in this summary may change during
the technical review of the application and are not federal enforceable representations of the
permit application.

City of La Feria (CN600520845) operates the La Feria Wastewater Treatment Plant 2 (RN104675756).
The facility is located at 1601 South Rabb Road in Cameron County, Texas 78558.

This application is for a renewal to dispose a daily average flow not to exceed 1.25 million
gallons per day of treated domestic wastewater via outfall 001 and 0.8 million gailons per day
via outfall 002. The combined flow outfalls 001 and 002 shall not exceed 1.25 MGD.

Discharges from the facility are expected to contain seven-day carbonaceous biochemical oxygen
demand {CBODs), total suspended solids (TSS), ammonia nitrogen (NHs-N), and Escherichia coli.
Additional potential pollutants are included in the Domestic Technical Report 1.0, Section 7. Pollutant
Analysis of Treated Effluent in the permit application package. Domestic wastewater is treated by a
Existing/Interim | Phase: activated sludge plant utilizing the extended aeration system. Influent
wastewater passes through a mechanical bar screen and then through an aerated grit chamber.
From there, the wastewater flows into two aeration tanks thence to two clarifiers. The effluent
then passes through a chlorine contact chamber for disinfection. Sludge digestion occurs in two
aerobic digesters and a sludge thickner.

www.permittingservices.net




Prepared for: Texas Commission on Environmental Quality English Piain Language Summary
Prepared by: Permitting Services, LLC January 3, 2024

The discharge route is from the via outfall 001 to a drainage ditch, thence to another drainage
ditch, thence to Arroyo Colorado Above Tidal; and via outfall 002 via pipeline to a series of
wetlands, thence to a drainage ditch, thence to Arroyo Colorado Above Tidal in Segment No.
2202 of the Nueces-Rio Grande Coastal Basin.

| appreciate your time and effort in reviewing my summary. If you have any questions, please
contact me at (713) 458-8612, or via email at robin@permittingservices.net.

Yours truly,

Zobin Butelo

Robin Butcko

Senior Wastewater Consultant
Permitting Services, LLC

{713) 458-8612




Permitting Services, LLC

6425 Bankside Drive, Suite 2111

Houston, TX 77096
roﬁin@ycrminingscrvfces.ncr
Tel. 713-458-8612

enero 3, 2024

Texas Commission on Environmental Quality
Water Quality Division

Application Review and Processing Team (MC148)
P.O. Box 13087

Austin, TX 78711-3087

Re: Solicitud de renovacién del nimero de permiso: WQ0010697002
Numero de cliente: CN600520845
Numero de entidad regulada: RN104675756

Estimado Oficial Principal,

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que estd siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Cédigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
son representaciones federales exigibles de la solicitud de permiso.

La ciudad de La Feria (CN600520845) opera la Planta de Tratamiento de Aguas Residuales 2
(RN104675756). La instalacion estd ubicada en 1601 South Rabb Road en el condado de Cameron, Texas
78559,

Fsta solicitud es para una renovacion para disponer de un flujo promedio diario que no exceda los 1.25
millones de galones por dia de aguas residuales domésticas tratadas a través del emisario 001y 0.8
millones de galones por dia a través del emisario 002. Los emisarios combinados 001 y 002 no excederan
de 1,25 MGD.

Se espera que las descargas de la instalacién contengan una demanda bioquimica carbonosa de
oxigeno (CBODS) de siete dias, solidos suspendidos totales (TSS), nitrégeno amoniacal (NH3-N)
y Escherichia coli. En la seccién 7 del Informe Técnico Nacional 1.0 se incluyen contaminantes
potenciales adicionales. Analisis de Contaminantes de Efluentes Tratados en el paquete de
solicitud de permisos. Las aguas residuales domésticas se tratan mediante una planta de lodos
activados de fase I/Provisional: que utiliza el sistema de aireacién ampliado. Las aguas
residuales afluentes pasan a través de una criba de barras mecanicas y luego a través de una
camara de arena aireada. Desde alli, las aguas residuales fluyen hacia dos tanques de aireacion
y luego a dos clarificadores. Luego, el efluente pasa a través de una camara de contacto de

www.permittingservices.net




Prepared for: Texas Commission on Environmental Quality Spanish Summary
Prepared by: Permitting Services, LLC enero 3, 2024

cloro para su desinfeccion. La digestion de lodos se realiza en dos digestores aerdbicos y un
espesador de lodos.

La ruta de descarga es desde el emisario de la via 001 hasta una zanja de drenaje, de alli a otra
zanja de drenaje, de alli a Arroyo Colorado por encima de la marea; y a través del emisario 002
a través de una tuberia a una serie de humedales, de alli a una zanja de drenaje, de alli al
Arroyo Colorado por encima de la marea en el Segmento No. 2202 de la Cuenca Costera
Nueces-Rio Grande.

Agradezco su tiempo y esfuerzo al revisar mi resumen. Si tiene alguna pregunta, comuniquese
conmigo al (713) 458-8612, o por correo electrdnico a robin@permittingservices.net.

Atentamente,

Zotin Buielo

Robin Butcko

Senior Wastewater Consultant
Permitting Services, LLC
713.458.8612




SPIF FORM

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC

TPDES WASTEWATER PERMIT APPLICATIONS

Admin Complete Date:

Agency Receiving SPIF:

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New
County: Seg . Number:

Texas Historical Commission U.S. Fish and Wildlife
Texas Parks and Wildlife Department U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

The SPIF must be completed as a separate document. The TCEQ will mail a copy of the SPIF to
each agency as required by the TCEQ agreement with EPA. If any of the items are not completely
addressed or further information is needed, you will be contacted to provide the information

before the permit is issued. Each item must be completely addressed.

Do not refer to a response of any item in the permit application form. Each attachment must
be provided with this form separately from the administrative report of the application. The
application will not be declared administratively complete without this form being completed in

its entirety including all attachments.
The following applies to all applications:
1. Permittee: City of La Feria

Permit No. WQO0O0 10697002 EPA ID No. TX 0128112

Address of the project (or a location description that includes street/highway, city/vicinity,

and county):

1601 S. Rabb Rd., La Feria, TX 78559

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report

e ]

§ w har Amplien
[Water Quality Applicat

e stttz s rasan

Page 18 of 24




SPIF FORM

Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mr.

First and Last Name: Jack Rios, Jr.

Credential (P.E, P.G., Ph.D., etc.):

Title: City Manager

Mailing Address: 115 E. Commercial Avenue

City, State, Zip Code: La Feria, TX 78559

Phone No.: 956-797-2261 Ext.: Fax No.:

E-mail Address: jrios@cityoflaferia.com